
Office of Research and Development
National Homeland Security Research Center

EPA 600/R-14/377 | October 2014 | www.epa.gov/research

Environmental and Cost Life Cycle 
Assessment of Disinfection Options 
for Municipal Wastewater Treatment 



i 

 

ENVIRONMENTAL AND COST LIFE CYCLE 

ASSESSMENT OF DISINFECTION OPTIONS FOR 

MUNICIPAL WASTEWATER TREATMENT 
 

 

 

 

Sarah Cashman
2
, Anthony Gaglione

2
, Janet Mosley

2
, Lori Weiss

2
, Troy R. 

Hawkins
1
, Nick J. Ashbolt

3
, Jennifer Cashdollar

3
, Xiaobo Xue

4
, Cissy Ma

1
, and 

Sam Arden
5
 

 

 
1
National Risk Management Research Laboratory, U.S. Environmental Protection Agency, 

Office of Research and Development 
2
Eastern Research Group, Inc. (ERG) 
[...]
Table 1. Incoming and outgoing water quality metrics for MSDGC Mill Creek Plant (per 

m
3
 water). .........................................................................................................................................2 

Table 2. Impact and flow results categories. ....................................................................................6 

Table 3. Data sources. ....................................................................................................................11 
Table 4. Percent electricity contribution by life cycle stage.

a
 ........................................................13 

Table 5. WWT LCI model input and output data (per m
3
 wastewater treated). ............................16 

Table 6. Infrastructure requirements for tanks and buildings at wastewater treatment plant 

(per m
3
 water treated).....................................................................................................................19 

Table 7. Infrastructure requirements for motors at wastewater treatment plant (per m
3
 

water treated). ................................................................................................................................19 

Table 8. Infrastructure requirements for pumps at wastewater treatment plant (per m
3
 

water treated). ................................................................................................................................19 
Table 9. Infrastructure requirements for piping at wastewater treatment plant (per m

3
 

water treated). ................................................................................................................................20 
Table 10. Infrastructure requirements for sewage pipe network (per m

3
 water treated). ..............20 

Table 11. Generic pipe lifetimes. ...................................................................................................21 



iv 

 

Table 12. Mill Creek plant annual costs.
a
 ......................................................................................23 

Table 13. Base Case WWT results per m
3
 wastewater treated. .....................................................27 

Table 14. Detailed carbon footprint results for base case WWT. ..................................................28 
Table 15. Contribution of infrastructure to base case results per m

3 
wastewater treated. .............30 

Table 16. Sensitivity analyses for base case WWT model runs. ...................................................34 
Table 17. LCA electricity sensitivity results for base case WWT model runs. .............................36 
Table 18. Sludge carbon content sensitivity analysis. ...................................................................37 
Table 19. Cost sensitivity results for base case WWT model runs. ...............................................40 

 

List of Figures 

 

Figure 1. System boundary of the wastewater treatment base case model. .....................................5 
Figure 2. System boundaries of wastewater treatment base case showing infrastructure 

input. ............................................................................................................................................18 
Figure 3. Base Case WWT contribution analysis results. ..............................................................26 

Figure 4. Infrastructure contribution analysis. ...............................................................................29 
Figure 5. Base case WWT normalized results. ..............................................................................31 

Figure 6. Normalized and weighted WWT results by stage and impact category .........................33 
Figure 7. Electricity sensitivity analyses. ......................................................................................37 
Figure 8. WWTP infrastructure lifetime sensitivity analysis. ........................................................38 

Figure 9. WWT collection system infrastructure lifetime sensitivity analysis. .............................38 
Figure 10. Sodium hypochlorite usage sensitivity analysis. ..........................................................39 

 

 



 

1 

 

1. INTRODUCTION AND STUDY GOAL 

Municipal wastewater treatment systems in the United States are under increasing pressure to 

improve performance while maintaining costs, which are amongst the lowest in the developed 

world.
1
 Increasing urbanization, protection of surface waters against increasing nutrient 

concentrations, and managing stormwater while avoiding overflow events are all drivers for 

modifications to improve system performance. At the same time, the cost structure of providing 

municipal wastewater services nationally is shifting from installation of systems to maintenance 

of existing infrastructure.
2
 In 2008, the cost for required improvements to wastewater treatment 

facilities and collection systems nationally was estimated to be $300 billion.
3
 Meanwhile, 

municipal operators are considering improvements to system performance and efficiency. This 

study provides a baseline environmental and cost life cycle assessment of municipal wastewater 

collection and treatment in the Cincinnati Region in coordination with the Confluence Water 

Technology Innovation Cluster
4
 and EPA’s National Risk Management Research Laboratory. 

This baseline study offers context to aid decision-making related to municipal wastewater 

systems. 

 

Data were collected from the Metropolitan Sewer of Greater Cincinnati (MSDGC) Mill Creek 

Plant to develop a base case wastewater treatment (WWT) plant life cycle assessment (LCA) 

model and cost analysis. The base case plant treats 114 million gallons per day (MGD) and 

discharges 97 MGD of treated water to the Ohio River. Mill Creek uses activated sludge 

treatment and does not address nutrient removal. The plant uses liquid sodium hypochlorite for 

disinfection. Incoming and outgoing water metrics reported for this study by MSDGC at the Mill 

Creek Plant are displayed in Table 1. Sludge at the Mill Creek Plant is incinerated in fluidized 

bed reactors. 

  

                                                 
1
 Raftelis. ‘2012 Water and Wastewater Rate Survey.’ Raftelis Financial Consultants, Inc. and the American Water 

Works Association. Published by the American Water Works Association. 2013. [ISBN: 9781583219003] 
2
 U.S. EPA. ‘Cost Accounting and Budgeting for Improved Wastewater Treatment.’ 1998. 

3
 U.S. EPA Clean Watersheds Needs Survey 2008 Report to Congress. 2008. 

4
Confluence is a network of water technology researchers, businesses, utilities, and others in the southwest Ohio, 

northern Kentucky, and southeast Indiana region. The group was formed in 2011 with help from EPA and the U.S. 

Small Business Administration. See http://www.watercluster.org and http://www2.epa.gov/clusters-program for 

more information. 

http://www.watercluster.org/
http://www2.epa.gov/clusters-program


 

2 

 

 
Table 1. Incoming and outgoing water quality metrics for MSDGC Mill Creek Plant (per m

3
 

water). 

  Incoming Water Outgoing Water   
Water Metrics Minimum Maximum Average Minimum Maximum Average Unit  

Ammonia       2.20 11.4 7.66 g 

Dissolved solids       4.90 5.80 5.20 g 

pH 5.90 7.60 6.80       pH 

Phosphorus       0.22 0.88 0.55 g 

Suspended solids 46.0 1,072 208 13.0 32.0 21.5 g 

Temperature 8.00 23.0 16.0 13.4 23.8 18.0 ºC 

Turbidity       3.40 78.0 9.20 NTU 

Source: Primary data collected from MSDGC for the year 2012  

 

Additional details on the base case plant are provided in Sections 2.2 and 3.2. The goals for the 

base case LCA model and cost analysis are to: 

 

1. Evaluate the base case environmental outcomes and costs to provide a baseline for 

comparison to alternative disinfection technologies. 

2. Establish an LCA and cost framework that could be used to study other 

technologies or changes to WWT systems. 

 

The study intends to answer the following research questions
5
: 

 

1. What are the net life cycle impacts associated with the collection and treatment of 

municipal wastewater? 

2. What are the contributions of each life cycle stage to the net result for each impact 

category? What are the contributions of each step in the wastewater management 

system? 

3. What are the contributions of specific environmental releases to the net result for 

each technology and impact category? 

4. What is the effect of plausible parameter variability? What parameters associated 

with wastewater characteristics have the greatest effect on net greenhouse gas and 

human health impact results? 

 

The remainder of the report provides details on EPA’s analysis and is organized into the 

following sections: 

 

 Section 2 defines the study scope. 

                                                 
5
 This project requires the collection and use of existing data. EPA developed a Quality Assurance Project Plan 

(QAPP) which outlines the quality objectives for this project. The plan is entitled Quality Assurance Project Plan for 

Systems-Based Sustainability and Emerging Risks Performance Assessment of Cincinnati Regional Water 

Technology Innovations: Comparative Life Cycle Assessment and Cost Analysis of Water Treatment Options, and 

was prepared by Eastern Research Group, Inc. for U.S. EPA Sustainable Technology Division, National Risk 

Management  Research Laboratory. The plan was approved February 2013. 



 

3 

 

 Section 3 provides details on the LCA method including a description of the unit 

processes included in the base case model. 

 Section 4 describes the cost analysis. 

 Section 5 presents base case results. 

 Section 6 presents base case sensitivity results. 

 Section 7 discusses overall findings and next steps in the study. 

 Section 8 provides the references for the study. 

 

  



 

4 

 

2. SCOPE 

The base case model includes wastewater collection, treatment, waste management, and treated 

water release. The base case establishes the reference case for comparison to alternative 

wastewater disinfection technologies. 

 

2.1 Functional Unit 

The functional unit, which provides the basis for comparison, used in this study is the treatment 

of a cubic meter of wastewater to meet or exceed the National Pollutant Discharge Elimination 

System (NPDES) requirements for the MSDGC. 

 

2.2 System Boundaries 

Figure 1 illustrates the system boundary for the WWT base case model. The system boundary 

starts at collection of wastewater and ends at downstream release of wastewater effluent. In 

addition to the processes shown here, electricity for pumping wastewater at the WWT plant 

headworks and other miscellaneous pumping is included within the systems boundaries. 

Consumption of natural gas and mobile fuel such as diesel and gasoline is also included. Sewer 

pipe infrastructure and capital equipment at the WWT plant is within the system boundaries. 

Transportation for all inputs to the processes within supply chains, such as transporting waste to 

landfill, is also included within the system boundaries. 

 



 

5 

 

Wastewater 
Collection

Industrial and 
Household 

Wastewater
Stormwater 

Screening and 
Grit Removal

Primary 
Sedimentation

Sludge 
Thickening and 

Dewatering

Sludge 
Incineration

Aeration

Secondary 
Clarifiers

Primary 
Disinfection, 

Sodium 
Hypochlorite

Return Activated Sludge

Release of 
Wastewater 

Effluent

Sodium 
Hydroxide 
Production

Sodium 
Hypochlorite 
Production

  LEGEND

Start/End

Primary Process

Reference 
Supply Chain

Polymer 
(Polyacrylamide) 

Production

Landfill Disposal 
of Screenings 

and Grit 

Landfill Disposal 
of Ash 

Sludge Cake 
Landfill Disposal

Release of 
Combined Sewage 

and Stormwater 
from CSO Events

 

Figure 1. System boundary of the wastewater treatment base case model. 

 

 



 

6 

 

2.3 Impacts and Flows Tracked 

The full inventory of emissions generated in an LCA study is lengthy and diverse, making it 

difficult to interpret emissions profiles in a concise and meaningful manner. Life cycle impact 

assessment (LCIA) helps with interpretation of the emissions inventory. In the LCIA phase, the 

inventory of emissions is first classified into categories in which the emissions may contribute to 

impacts on human health or the environment. Within each impact category, the emissions are 

then normalized to a common reporting basis, using characterization factors that express the 

impact of each substance relative to a reference substance. 

 

Table 2 summarizes the complete list of impacts examined for the base case model runs. This 

study addresses global, regional, and local impact categories. The LCIA method provided by the 

Tool for the Reduction and Assessment of Chemical and Environmental Impacts (TRACI), 

version 2.0, developed by the U.S. EPA specifically to model environmental and human health 

impacts in the U.S., is the primary LCIA method applied in this work.
6
 Additionally, the ReCiPe 

LCIA method is used to characterize fossil fuel, blue water use (i.e. water depletion) and metal 

depletion.
7
 Energy is tracked based on point of extraction using the cumulative energy demand 

method developed by ecoinvent.
8
 The blue water use impact category represents freshwater use 

from surface water or groundwater sources. The blue water use category includes indirect 

consumption of water from upstream processes, such as water withdrawals for electricity 

generation (e.g., evaporative water losses from coal power cooling water and establishment of 

hydroelectric dams).
9
 A companion cost analysis is also conducted. 

 
Table 2. Impact and flow results categories. 

Category Method Unit Description 
Cost Cost Analysis $ Measures total cost in U.S. dollars. 

Global Warming  TRACI 2.0 kg CO2 eq 
Represents the potential heat trapping capacity of 

greenhouse gases. 

Energy Demand ecoinvent MJ eq Measures the total energy use from point of extraction. 

Fossil Depletion ReCiPe kg oil eq 
Assesses the potential reduction of fossil fuel energy 

resources. 

Acidification TRACI 2.0 H+ moles eq 
Quantifies the potential acidifying effect of substances on 

their environment. 

Eutrophication TRACI 2.0  kg N eq 
Assesses potential impacts from excessive load of macro-

nutrients to the environment. 

Blue Water Use Custom m
3
 

Calculates consumptive use of fresh surface or 

groundwater. 

Smog TRACI 2.0 kg O
3
 eq 

Determines the potential formation of reactive substances 

(e.g. tropospheric ozone) that cause harm to human health 

                                                 
6
 EPA’s Tool for the Reduction and Assessment of Chemical and Other Environmental Impacts (TRACI), see: 

http://www.epa.gov/nrmrl/std/sab/traci/. 
7
 Goedkoop M.J., Heijungs R, Huijbregts M., De Schryver A.; Struijs J., Van Zelm R, ReCiPe 2008, A life cycle 

impact assessment method which comprises harmonised category indicators at the midpoint and the endpoint level; 

First edition Report I: Characterisation; 6 January 2009, http://www.lcia-recipe.net 
8
 Ecoinvent Cumulative Energy Demand (CED) Method implemented in ecoinvent data v2.2. 2010. Swiss Centre 

for Life Cycle Inventories. 
9
 Pfister, S., Saner, D., Koehler, A. 2011. The environmental relevance of freshwater consumption in global power 

production. International Journal of Life Cycle Assessment, 16 (6): 580-591. 

http://www.lcia-recipe.net/


 

7 

 

Category Method Unit Description 
and vegetation. 

Ozone Depletion TRACI 2.0 kg CFC-11 eq Measures potential stratospheric ozone depletion. 

Metal Depletion ReCiPe kg Fe eq Assesses the potential reduction of metal resources. 

Human Health, 

Cancer, Total 
TRACI 2.0 CTU 

A comparative toxic unit (CTU) for cancer characterizes 

the probable increase in cancer related morbidity (from 